
HDR-CX250/CX250E/CX260E/CX260V/CX260VE/CX270E/CX270V_L2

2-1. EXPLODED VIEWS

2-1-1. OVERALL SECTION-1

ns: not supplied

Ref. No. Part No. Description Ref. No. Part No. Description

 1 4-414-749-01 SHEET, TRIPOD

 2 4-294-873-01 CABINET (375), BOTTOM

 3 4-297-641-01 SHEET (375), BOTTOM RADIATION

 4 4-409-067-01 GASKET (BOTTOM) (375)

 5 A-1854-067-A CABINET (L) ASSY (375, B) (BLACK, BLUE)

 5 A-1854-068-A CABINET (L) ASSY (375, P) (PINK)

 5 A-1854-069-A CABINET (L) ASSY (375, T) (BROWN)

 5 A-1854-070-A CABINET (L) ASSY (375, W) (WHITE)

 6 4-413-125-01 BELT (S (K)), 12 TYPE GRIP (BLACK, BROWN, BLUE)

 6 4-413-125-11 BELT (S (K)), 12 TYPE GRIP (WHITE, PINK)

 7 4-294-886-01 CABINET (LR (375)) (BLACK, BLUE)

 7 4-294-886-11 CABINET (LR (375)) (BROWN)

 7 4-294-886-21 CABINET (LR (375)) (WHITE)

 7 4-294-886-31 CABINET (LR (375)) (PINK)

 #2 2-635-562-31 SCREW (M1.7)

 #11 3-078-890-11 SCREW, TAPPING

 #12 3-080-204-21 SCREW, TAPPING, P2

2

3-1

3-2

#12

#2

#12

#11 
ns

ns

#12

#12

6

1

4

3

3 (Claws)

2 (Claws)

3 (Claws)

3 5

1 2

2 7

Overall Section-2
(See Page 2-4)



HDR-CX250/CX250E/CX260E/CX260V/CX260VE/CX270E/CX270V_L2

2-1-2. OVERALL SECTION-2

Ref. No. Part No. Description Ref. No. Part No. Description

 51 4-294-904-01 CABINET (375), R ORNAMENT (BLACK)

 51 4-294-904-11 CABINET (375), R ORNAMENT (BROWN)

 51 4-294-904-21 CABINET (375), R ORNAMENT (WHITE)

 51 4-294-904-31 CABINET (375), R ORNAMENT (PINK)

 51 4-294-904-41 CABINET (375), R ORNAMENT (BLUE)

 52 A-1854-077-A PANEL ASSY (375, B), FRONT (BLACK)

 52 A-1854-078-A PANEL ASSY (375, P), FRONT (PINK)

 52 A-1854-079-A PANEL ASSY (375, T), FRONT (BROWN)

 52 A-1854-080-A PANEL ASSY (375, W), FRONT (WHITE)

 52 A-1860-592-A PANEL ASSY (376, LI), F (BLUE)

 53 4-281-443-01 TAPE (GP)

 54 A-1853-912-A CABINET ASSY (375, B), TOP 

   (CX250/CX250E/CX260E/CX270E  (BLACK)) (Note)

 54 A-1853-913-A CABINET ASSY (375, P), TOP

   (CX260E/CX270E (PINK)) (Note)

 54 A-1853-932-A CABINET ASSY (375, T), TOP

   TOP(CX250E/CX260E/CX270E (BROWN)) (Note)

 54 A-1853-933-A CABINET ASSY (375,W), TOP

   (CX250E/CX260E/CX270E (WHITE) (Note)

 54 A-1853-934-A CABINET ASSY (376, B), TOP 

   (CX260V/CX260VE/CX270V (BLACK)) (Note)

 54 A-1853-935-A CABINET ASSY (376, P), TOP

   (CX260V/CX260VE/CX270V (PINK)) (Note)

 54 A-1853-936-A CABINET ASSY (376, T), TOP 

   (CX260V/CX260VE/CX270V (BROWN)) (Note)

 54 A-1853-937-A CABINET ASSY (376, W), TOP

   (CX260V/CX260VE/CX270V (WHITE)) (Note)

 54 A-1860-590-A CABINET ASSY (376, LI), TOP

   (CX260V (BLUE)) (Note)

 #2 2-635-562-31 SCREW (M1.7)

 #11 3-078-890-11 SCREW, TAPPING

 #12 3-080-204-21 SCREW, TAPPING, P2

#12

#12

#11

#2

#12

#12

#12

#12

4

2 (Claws) 

2 (Claw) 2

1

53

3 52                   

2 54
(Note)

1 51

1-1, 2, 2
3 (Claw) 

4 (Boss) 
4 (Claw) 

4 (Claw) 

Overall Section-3
(See Page 2-6)

F Inner Section
(See Page 2-5)

4



HDR-CX250/CX250E/CX260E/CX260V/CX260VE/CX270E/CX270V_L2

2-1-3. F INNER SECTION

ns: not supplied

Ref. No. Part No. Description Ref. No. Part No. Description

 101 A-1854-342-A CABINET ASSY (375), F INNER

 102 4-269-133-01 COVER (A) (Note 2)

 103 4-269-134-01 COVER (B) (Note 2)

 104 4-269-131-01 BASE (Note 2)

 105 4-269-132-01 RING

 106 4-269-227-01 YOKE (Note 3)

 107 4-294-899-01 CUSHION (375), MICROPHONE

 108 1-471-579-11 MAGNET (Note 3)

 109 1-457-901-12 COIL (Note 3)

 110 4-269-135-01 YOKE, COIL (Note 3)

 111 4-294-897-01 RETAINER (375), BARRIER (Note 1)

 MIC901 1-489-977-11 MICROPHONE UNIT

 #12 3-080-204-21 SCREW, TAPPING, P2

MIC901

ns

#12

#12

#12

111
(Note 1)

106
(Note 3)

105

107

109
(Note 3)

110
(Note 3)

108
(Note 3)

104
(Note 2)

103
(Note 2)

103
(Note 2)

102
(Note 2)

102
(Note 2)

101

The changed portions from

Ver. 1.1 are shown in blue.

Ver. 1.2 2012.05



HDR-CX250/CX250E/CX260E/CX260V/CX260VE/CX270E/CX270V_L2

2-1-4. OVERALL SECTION-3

ns: not supplied

Ref. No. Part No. Description Ref. No. Part No. Description

 151 1-884-924-11 FP-1486 FLEXIBLE BOARD (IM Model)

 152 A-1851-188-A MM-102 BOARD, COMPLETE (CX260E)

 152 A-1851-189-A MM-102 BOARD, COMPLETE (CX270E)

 152 A-1853-736-A MM-102 BOARD, COMPLETE (SERVICE) 

(CX260V/CX260VE)

 152 A-1853-737-A MM-102 BOARD, COMPLETE (SERVICE) (CX270V)

 153 3-283-643-01 SCREW, TRIPOD

 154 A-1851-187-A JK-402 BOARD, COMPLETE

 155 4-414-680-01 TAPE (AS (1007))

 156 1-489-976-11 SWITCH BLOCK, CONTROL (PS37500)

 157 4-408-993-01 SHEET (M), PD RADIATION (375) (IM Model)

 J1001 1-691-737-42 JACK (SMALL TYPE)

 #2 2-635-562-31 SCREW (M1.7)

 #11 3-078-890-11 SCREW, TAPPING

IM Model

IM Model

#11

ns

ns

#11

#11

#2

#11 #11

J1001

#11

ns

5-2

5-1

5 (Claw) 

5 (Boss) 

5 (Boss) 

151

1 152 3 153

2 156

4
5

6 154

155

Lens Section
(See Page 2-7)

�

5 (Claw) 

157



HDR-CX250/CX250E/CX260E/CX260V/CX260VE/CX270E/CX270V_L2

2-1-5. LENS SECTION

ns: not supplied

Ref. No. Part No. Description Ref. No. Part No. Description

 201 A-1781-268-A SERVICE, LSV-1450A (SERVICE)

 202 4-408-991-01 SHEET, CM RADIATION (375)

 203 1-884-922-11 FP-1484 FLEXIBLE BOARD

 204 1-856-163-21 OPTICAL FILTER BLOCK (Note 2)

 205 4-268-482-01 RUBBER (1450), SEAL

 206 A-1851-196-A CM-123 BOARD, COMPLETE (Including CP001 CMOS 

   Imager) (Note 1)

 207 4-297-640-01 SHEET (375), GRAPHITE (Note 3)

 208 4-408-992-01 SHEET, MS RADIATION (375)

 209 1-884-923-11 FP-1485 FLEXIBLE BOARD

 210 A-1853-734-A VC-652 BOARD, COMPLETE (SERVICE)

 211 1-885-089-21 FP-1516 FLEXIBLE BOARD

* 212 3-283-835-01 CUSHION, SP

 213 4-294-869-01 RETAINER (375), JACK

 214 A-1854-132-A LOCK ASSY (375), BT SUB

 215 4-409-067-01 GASKET (BOTTOM) (375)

 216 A-1853-735-A MS-477 BOARD, COMPLETE (SERVICE)

 217 1-838-712-21 CABLE, BUILT-IN USB

 218 4-297-155-01 RETAINER (375), USB ARM

 219 4-419-634-01 SHEET (CU), SD RADIATION (375)

� BH8001 1-251-928-21 HOLDER, BATTERY (Note 4)

� BT8001 1-756-134-15 BATTERY, LITHIUM (SECONDARY) (Note 4)

 J901 1-842-658-61 JACK, DC

 SP901 1-826-837-91 SPEAKER (1.3CM) (Note 5)

 #12 3-080-204-21 SCREW, TAPPING, P2

 #140 2-635-562-01 SCREW (M1.7)

 #172 2-178-410-01 TITE (UB TITE) 1.4

 #211 2-187-345-01 SCREW (M1.7), P2 (Note 1)

VC-652

SP901
(Note 5)

J901

#211

#140

BH8001
(Note 4)nsns

BT8001
(Note 4)

#12

#12

#12

#12

#172

#12

A

B

A

B

1

Disconnect to the direction
of the arrow.

1 201

3 210

4 216

2 213

206
(Including CP001
CMOS Imager)
(Note 1)

202

203

205
204
(Note 2)

208

209

218

214

215

217

212

211
219

207
(Note 3)

 : BT8001 (LITHIUM SECONDARY BATTERY)
  Board on the mount position.
  (See page 6-30 of Level 3)

Cabinet (R) Section
(See Page 2-8)

Caution:
Danger of explosion if battery is incorrectly replaced.
Replace only with the same or equivalent type.
Dispose of used batteries according to the instructions.

«�
?�w¦õx|ỲXæ�sMq�¾b�ª�UK��b{
?��¦õb�Ôùtx�c�a�Êw?�¢x�s¼q¦õ`oX
i^M{
�;A�?�x|�{¦ÔtHlorǜoXi^M{

The changed portions from

Ver. 1.1 are shown in blue.

Ver. 1.2 2012.05



HDR-CX250/CX250E/CX260E/CX260V/CX260VE/CX270E/CX270V_L2
2-8

 251 4-294-894-01 CABINET (C (375)), P (CX250/CX250E (BLACK))

 251 4-294-894-11 CABINET (C (375)), P (CX250E (BROWN))

 251 4-294-894-21 CABINET (C (375)), P (CX250E (WHITE))

 251 4-294-894-31 CABINET (C (375)), P (CX250E (PINK))

 251 4-294-894-41 CABINET (C (375)), P (CX260V BLUE)

 251 4-410-990-01 CABINET (C (375)), P 

   (CX260E/CX260V/CX260VE (BLACK))

 251 4-410-990-11 CABINET (C (375)), P 

   (CX260E/CX260V/CX260VE (BROWN))

  251 4-410-990-21 CABINET (C (375)), P 

   (CX260E/CX260V/CX260VE (WHITE))

 251 4-410-990-31 CABINET (C (375)), P 

   (CX260E/CX260V/CX260VE (PINK))

 251 4-410-990-41 CABINET (C (375)), P (CX270E/CX270V (BLACK))

 251 4-410-990-51 CABINET (C (375)), P (CX270E/CX270V (BROWN))

 251 4-410-990-61 CABINET (C (375)), P (CX270E/CX270V (WHITE))

 251 4-410-990-71 CABINET (C (375)), P (CX270E/CX270V (PINK))

 252 4-410-533-01 SHEET (GPS (375)), CONDUCTIVE (GPS Model)

 253 A-1865-435-A GP375 ASSY (GPS Model)

 254 1-839-409-11 CABLE, FLEXIBLE FLAT (FFC-283) (GPS Model)

 255 A-1851-186-A PD-458 BOARD, COMPLETE

 256 4-410-534-01 INSULATING SHEET (PD (375))

 257 X-2583-241-1 PLATE (GP (375)) ASSY, GROUND

Ref. No. Part No. DescriptionRef. No. Part No. Description

 258 4-294-888-01 RETAINER (375), LCD

 259 4-294-889-01 PLATE (375), GROUND

 260 4-294-887-01 CABINET (M (375)), P

 261 4-294-891-01 COVER (M (375)), HINGE

 262 1-471-573-11 MAGNET (Note 2)

 263 X-2582-514-1 HINGE (Y (375)) ASSY, T TYPE

 264 4-294-895-01 COVER (C (375)), HINGE (BLACK)

 264 4-294-895-11 COVER (C (375)), HINGE (BROWN)

 264 4-294-895-21 COVER (C (375)), HINGE (WHITE)

 264 4-294-895-31 COVER (C (375)), HINGE (PINK)

 264 4-294-895-41 COVER (C (375)), HINGE (BLUE)

 265 A-1854-133-A CABINET (R) ASSY (375)

 266 1-884-925-11 FP-1487 FLEXIBLE BOARD (Note 4)

 267 2-649-300-01 SHEET, ADHESIVE (Note 3)

 268 4-414-303-01 SHEET (R (375)), ELECTROSTATIC

 269 4-408-993-01 SHEET (M), PD RADIATION (375)

 LCD901 A-1854-122-A LCD BLOCK ASSY (SZ814C)

 #2 2-635-562-31 SCREW (M1.7)

 #12 3-080-204-21 SCREW, TAPPING, P2

 #140 2-635-562-01 SCREW (M1.7)

 #211 2-187-345-01 SCREW (M1.7), P2 (Note 1)

2-1-6. CABINET (R) SECTION
ns: not supplied

GPS Model

ns

#211

#12

LCD901

ns

ns

#12

#2

#211
(Note 1) #211

(Note 1)

#140

AA

ns

(Claws) 

(Claws) 

(Claws) 

251

253 252

254

256
258

259

260

268

269

265

261

262
(Note 2)

263

264

257

255

266
(Note 4)

267
(Size: 14.2mm X 5.0mm)
(Note 3)


